Sy HIAB

HYDRAULIC PARTS CRANEBASE

SECTIE 4.1 -

E€ L E277217
W esn 9 7 |7 wE 0717 EE [ 120261 601
T _Fh ,,Ld i) L o 1]
o1 F-_xl \:u—/ 4 .7. Z,
X —* A: H T ﬂ\ﬂ O
_ ( \\\, X‘ oo _ |
WA R
o . &__ \ b )
4l 1% N ——
: b
|
8| 0€ 71 7 £ h—
75 144 £ 67 9 81/ H p
§c 22127296 ’
(€ b % 9713 07—
r
it
IF1 N
.

:

96429050 8¢

8¢

4- 1-13



[ HIAB

SECTIE 4.1 - HYDRAULIC PARTS CRANEBASE
Pos Qty Partno Description Remarks
Fig. 1
_ —_ »» PIPE KIT LOADERBASE (C1-C3) 2F 817.3737
1 1 814.4117 | HYDR.PIPE
2 1 814.4125 | HYDR.PIPE
3 1 981.6607 | NIPPLE
4 1 983.7493 | HP.HOSE RD.16-5/8" LG.750
5 1 815.4261 | HYDR.PIPE
6 1 815.4279 | HYDR.PIPE
7 1 815.4350 | HYDR.PIPE
8 1 813.8346 | HYDR.PIPE
9 1 813.8311 | HYDR.PIPE
10 1 813.8290 | HYDR.PIPE
11 1 813.8362 | HYDR.PIPE
12 1 815.4457 | HYDR.PIPE
13 1 815.4449 | HYDR.PIPE
14 1 »» SUPPORT LEG VALVE 4- 6- 2
15 2 981.4507 | NIPPLE 3/4"-16
16 4 999.8438 | NIPPLE 1/2"-12
17 3 992.4132 | BOLT MB8X70 DIN931
18 3 996 .5823 | NUT DIN982
19 4 318.4765 | PIPE CLAMP 2X14
20 7 990.0438 | BOLT DIN933
21 7 950.3861 | WASHER DIN125B
22 4 990.6878 | BOLT DINS33
23 2 990.4131 | SPRING RING 8.2 DIN127B
24 1 813.5509 | MOUNTING PLATE CPL.
25 2 990.8544 | BOLT M6X45-A2P DINS31
26 2 992.9410 | NUT Mé DINS82
27 1 813.3514 | CONSOLE
28 1 814.6632 | HOSE CLAMP 130-150/12 DIN3017
29 1 814.5237 | DOUBLE LOAD HOLDING VALVE
30 3 981.9291 | ANGLE NIPPLE 3/8"-12
31 1 981.9223 | NIPPLE 3/8"-12
32 2 982.1449 | ANGLE NIPPLE 1/2"-12
33 2 981.9231 | NIPPLE 12
34 4 980.8078 | PLUG
35 1 815.4287 | MOUNTING PLATE
36 2 990.3844 | WASHER B6.4 DIN125B
37 2 998.5425 | PLUG 16
38 2 815.4295*| THROTTLE VALVE CPL.
39 5 981.9681 | SWIVEL
40 5 981.6623 | HEX.NUT 7/8"-14UNF
41 5 357.5969 | NIPPLE
42 5 981.8375 | O-RING 14.3X2.4
43 2 895.6448 | CABLE TYPE WL3000
44 2 817.5063 | CONTROLROD
45 2 895.6456 | SPOOL CONTROL TYPE 9W
46 2 980.2945 | CONTROLLER HANDLE
47 1 816.6161 | SUPPORT
48 3 996.5823 | NUT DINS82
49 8 990.7939 | BOLT M6X20-A2P DINS33

4- 1-14



[y HIAB

SECTIE 4.1 - HYDRAULIC PARTS CRANEBASE

i)

£270212

4 796 0717 E£ L 120261 601

_.MF._JL:.-_.

91 8171

g€ Il1¢ £ 6E

mmme

43

N

Il

9£42'92°5¢ 82 8¢

4- 1-15



Sy HIAB

SECTIE 4.1 HYDRAULIC PARTS CRANEBASE
Pos Qty Partno Description Remarks
Fig. 1

_— —_ »>» PIPE KIT LOADERBASE (C1-C3) 2F 817.3737
50 8 992.9410 | NUT M6 DINS82
51 2 359.6109 OPERATINGPLATE (OUTRIGGER)

52 2 814.4338 | NIPPLE

54 1 390.0665 | STOP CPL. 3/4"

55 1 394.0560 | PLUG 1/2"

56 1 999.1662 | NIPPLE

4- 1-16



